
 

1 
               

  

 
24 July 2023 
 
Mayor Michael Dehn,  
Town of Erin 
By email:  Michael.Dehn@erin.ca 
 
Nick Colucci, Director 
Infrastructure Services & Engineering 
Town of Erin 
By email: Nick.Colucci@erin.ca   
 
Claudio Micelli, Senior Project Manager 
WSP Canada 
By email: Claudio.Micelli@wsp.com 
 
Aziz Ahmed, Manager, Municipal Water and Wastewater Permissions 
Ministry of Environment, Conservation & Parks 
By email: Aziz.Ahmed@ontario.ca  
 
Re: WSP Receiver Monitoring and Mitigation Plan – V6 Draft 
 
Dear Sirs: 
 
The Coalition for the West Credit River (Coalition) is writing with regard to the WSP Receiver 
Monitoring and Mitigation Plan – V6 Draft.   
 
The Coalition’s Technical Committee has carefully reviewed and discussed the provisions set out 
[...]
other legal matters touched on in the Report, including, but not limited to, ownership of any property, or 

the application of any law to the findings of the Assessment.   

The original of this digital file will be conserved by WSP for a period of not less than 10 years. As the 

digital file transmitted to the intended recipient is no longer under the control of WSP, its integrity cannot 

be assured. As such, WSP does not guarantee any modifications made to this digital file subsequent to 

its transmission to the intended recipient. 

  

DRAFT



 

 

Receiver Monitoring and Mitigation Plan 

Project No.  20M-00741-01 

Town of Erin 

WSP 

February 2023  

Page 25 

10 REFERENCES  

— Barton, D. (1996). The use of percent model affinity to assess the effects of agriculture on benthic 

invertebrate communities in headwater streams of southern Ontario, Canada. Freshwater Biology, 

6:397-410. 

— Canadian Council of Ministers of the Environment (2002). Canadian water quality guidelines for the 

protection of aquatic life: Total particulate matter. In: Canadian environmental quality guidelines, 

1999, Canadian Council of Ministers of the Environment, Winnipeg. URL: https://ccme.ca/en/res/total-

particulate-matter-en-canadian-water-quality-guidelines-for-the-protection-of-aquatic-life.pdf 

— Canadian Council of Minister of the Environment (2011). Protocols Manual for Water Quality 

Sampling in Canada. Retrieved from: https://beta-

static.fishersci.com/content/dam/fishersci/en_CA/documents/brochures-and-catalogs/catalogs/ccme-

protocols-manual-water-quality-sampling.pdf 

— Canadian Council of Ministers of the Environment. 2012. Canadian water quality guidelines for the 

protection of aquatic life: Nitrate. In: Canadian environmental quality guidelines, Canadian Council of 

Ministers of the Environment, Winnipeg.URL: https://ccme.ca/en/res/nitrate-ion-en-canadian-water-

quality-guidelines-for-the-protection-of-aquatic-life.pdf 

— Canadian Council of Ministers of the Environment (2018). Canadian water quality guidelines for the 

protection of aquatic life: zinc. In: Canadian environmental quality guidelines, 1999. Canadian Council 

of Ministers of the Environment, Winnipeg, MB. URL: https://ccme.ca/en/res/zinc-en-canadian-water-

quality-guidelines-for-the-protection-of-aquatic-life.pdf 

— Canadian Council of Ministers of the Environment (2023). Cadium. URL: 

https://ccme.ca/en/chemical/20#_aql_fresh_concentration 

— Canadian Council of Ministers of the Environment (2023). Nitrite. URL: 

https://ccme.ca/en/chemical/143  

— CVC. (2018). Integrated Watershed Monitoring Program. Mississauga: Credit Valley Conservation. 

— CVC (2021) CVC’s Integrated Watershed Monitoring Program. URL: 

https://storymaps.arcgis.com/collections/a37ab216c84d4ddead0250c4d209eab6?item=1 

— CVC (2023). Real-Time Monitoring. URL: https://cvc.ca/real-time-monitoring/ 

— David, S., K.M., S., R.A., R., R.J., H., & E., G. R. (1998). Sampling protocols for the rapid 

bioassessment of streams and lakes using benthic macroinvertebrates 2nd edition. In Dorset 

Environmental Sciences Centre, Aquatic Science Section. Dorset, Ontario: Ontario Ministry of the 

Environment. 

— Jones, C., Somers, K., B., C., & Reynoldson, T. (2007). Ontario benthos biomonitoring network: 

Protocol Manual. Retrieved from Ontario Benthos Biomonitoring Network: 

www.saugeenconservation.com/download/benthos/2009/OBBN%20Protocol%20Manual.pdf 

— Mandaville, S. (2002). Benthic Macroinvertebrates in Freshwater Taxa Tolerance Values, Metrics and 

Protocols. Soil & Water Conservation Society of Metro Halifax, Project H-1, 

http://chebucto.ca/Science/SWCS/SWCS.html. 

— Murison, L. & Siwierski, J. (2018).  Real-Time Water Quality Monitoring: A How-To Guide” Webinar. 

DRAFT



 

 

Receiver Monitoring and Mitigation Plan 

Project No.  20M-00741-01 

Town of Erin 

WSP 

February 2023  

Page 26 

— Northern Development, M. N. (2022, April 4). Aquatic ecosystem classification for Ontario (AEC). 

Retrieved from Ontario Data Catalogue: https://data.ontario.ca/en/dataset/aquatic-ecosystem-

classification-for-ontario-aec 

— Ontario Ministry of Environment and Energy (1999). Water Management Policies, Guidelines, 

Provincial Water Quality Objectives. 

— Ontario Ministry of Environment, Conservation and Parks (2022). Map: Provincial (Stream) Water 
Quality Monitoring Network: https://www.ontario.ca/environment-and-energy/map-provincial-stream-
water-quality-monitoring-network 

— Smith, E. (2002). BACI Design. In A. a. El-Shaarawi, Encyclopedia of Environmetrics (pp. 141-148). 

Chichester: John Wiley & Sons, Ltd. 

— Stanfield, L. (2017). Fisheries Policy Section. In Ontario Stream Assessment Protocol. Version 10.0. 

Peterborough, Ontario: Ontario Ministry of Natural Resources. 

 

DRAFT

https://www.ontario.ca/environment-and-energy/map-provincial-stream-water-quality-monitoring-network
https://www.ontario.ca/environment-and-energy/map-provincial-stream-water-quality-monitoring-network


APPENDIX 
 

 

A FIGURE 1, RMMP 

MONITORING 

LOCATIONS SITE 

PLAN DRAFT



!(

!(

!(

!(

_̂

!(

!(

!(

!(

!(

_̂

")

EFF-PS WELLINGTON ROAD 52

W
IN

S
T

O
N

 C
H

U
R

C
H

IL
L

 B
O

U
L

E
V
A

R
D

DOWNSTREAM D-002
MH-010

UPSTREAM U-001

DOWNSTREAM D-001

S-050 / 8150002

S-051

8150006

6007601502

W
est Credit R

iver

West Credit
River Wetland

Complex

Cataract Southwest
Wetland Complex

1
0
T

H
 L

IN
E

S
H

A
W

S
 C

R
E

E
K

 R
O

A
D

SIDEROAD 15

BUSH STREET

SIDEROAD 10

R
IVER R

O
AD

O
L

D
M

A

IN
STREET

C

REDIT RIVER ROAD

PIN
E

R

ID
G

E
R

OAD

126 DON HILLOCK DRIVE, UNIT 2
AURORA, ONTARIO CANADA L4G 0G9

TEL.: 905-750-3080 | FAX: 905-727-0463 | WWW.WSP.COM

FIGURE NO:

PROJECT NO: DATE:

SCALE:

20M-00741-01 FEBRUARY 2023

DISCIPLINE:

TITLE:

RMMP
MONITORING LOCATION SITE PLAN

ERIN WRRF ENVIRONMENTAL
MONITORING PLAN

ERIN, ONTARIO

PROJECT:

1:13,000

ENVIRONMENT

.

DRAWN BY:

TP

130 0 13065 Metres

CLIENT:

TOWN OF ERIN

CHECKED BY:

REV.:ISSUE:

-

-

-

DESIGNED BY:

Document Path: C:\aProjects\20M-00741-00\Eco\MXD\20M-00741-01 Figure 1 Monitoirng Locations.mxd

LEGEND

APPROXIMATE PROPERTY BOUNDARY FOR

ERIN WRRF

_̂ ERIN WRRF

!(
EXISTING REGIONAL MONITORING

LOCATIONS

!(
ERIN RMMP RECEIVING WATERCOURSE

MONITORING STATION

") DAM LOCATION

!(
ERIN RMMP EFFLUENT

MONITORING STATIONS

_̂ PROPOSED OUTFALL LOCATION

MONITORING STATION TO BE SETUP

WITHIN THIS AREA

PROVINCIALLY SIGNIFICANT WETLAND

WATERCOURSE

FLOW DIRECTION

1DRAFT



APPENDIX 
 

 

B ENVIRONMENTAL 

COMPLIANCE 

APPROVAL (ECA) – 

7877 – CALRZU DATE 

MAY 3, 2022    

 

 

DRAFT



Page 1 - NUMBER 7877-CALRZU

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 7877-CALRZU
Issue Date: May 3, 2022

The Corporation of the Town of Erin
5684 Trafalgar Road
Erin, Ontario
N0B 1Z0, 

Site Location: 9682 Wellington Road 52
Town of Erin, County of Wellington
N0B 1T0

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

establishment, usage and operation of new municipal sewage works, for the treatment of sanitary sewage and 
disposal of effluent to the West Credit River via a Sewage Treatment Plant (Erin Water Resource Recovery 
Facility) and Final Effluent disposal facilities as follows:

Classification of Collection System:  Separate Sanitary Sewer System

Classification of Sewage Treatment Plant: Tertiary 

Design Capacity of Sewage Treatment Plant

Design Capacity with All 
Treatment Trains in Operation

Interim (Upon Implementation of 
All Works)

Upon Successful Verification of 
Treatment Capability as set out 
in Condition 14

Rated Capacity 5,073 m
3
/d 7,172 m

3
/dDRAFT



Page 2 - NUMBER 7877-CALRZU

Influent and Imported Sewage 

Receiving Location Types  

In Collection System Sanitary Sewage

At Sewage Treatment Plant Septage

Erin Water Resource Recovery Facility (WRRF)

Influent Structure

two (2) 300 mm diameter inlet pipes to an influent chamber;

one (1) influent chamber with sluice gates, discharge sewage to inlet channel of the screens, or divert 

sewage to inlet channel of the grit removal units for bypass of the intermediate pumping station;

Imported Sewage Receiving Facilities

a septage receiving station to receive truck delivered septage from the Town of Erin via a 300 mm 

pipe into a screening system including a rock trap and a mechanically cleaned coarse spiral screen 
with 6 mm openings, equipped with a screen spray system and screenings hygienic bagger; 

two (2) septage storage tanks, each with storage capacity of 70 m
3
 and each equipped with a 

mechanical mixer;

two (2) submersible grinder pumps (one duty, one standby) with variable frequency drives (VFD), 

each rated at a flow rate of 1.5 L/s at a TDH of 12 m, discharge to the wet well of intermediate 
pumping station, or to the aerated blend tanks during low influent flows;

Preliminary Treatment System

Screening

two (2) 600 mm wide and 2,500 mm deep channels in parallel, each equipped with mechanically 

cleaned bar screen with a 6 mm openings and a shaftless spiral, each with designed Peak 
Instantaneous Flow Rate of 224 L/s;

sluice gates to isolate any given screen for maintenance;

one (1) transport screening conveyor and one (1) disposal bin;

Intermediate Pumping Station

one (1) submersible pumping station, complete with one (1) 13.5 m x 9 m x 4.1 m (depth) wet 

DRAFT



Page 3 - NUMBER 7877-CALRZU

well equipped with three (3) submersible pumps (two duty, one standby) with VFDs, each rated 
at 112 L/s at a TDH of 24 m;

a 350 mm diameter forcemain to influent channel of the grit removal units;

Grit Removal

two (2) concrete vortex grit removal units in parallel, each with designed Peak Instantaneous 

Flow Rate of 224 L/s;

two (2) grit pumps, each rated at 10 L/s at a TDH of 11 m, two (2) dewatering screws, discharge 

grit to grit storage bin;

one (1) 1 m wide common channel to primary clarifiers;

Influent Flow Measurement and Sampling Point 

flow measurement device at the influent channel of grit removal units;

automatic composite sampler at the influent channel of grit removal units;

grab sample at the septage receiving station;

Primary Treatment System

three (3) 20 m x 5 m x 4 m side water depth (SWD) primary clarifiers in parallel, equipped with 

perforated fiberglass baffle plate at the inlet of each primary clarifier, longitudinal collector, scum 
trough, effluent baffle, and effluent weir at the outlet;

two (2) sludge pumps (one duty, on standby) for each clarifier (total six (6) sludge pumps) with 

VFDs, each rated at 2.87 L/s at a TDH of 12 m, discharge to the aerated blend tanks;

one  (1) 2 m wide common channel to the biological nutrient removal system;

one (1) 0.92 m diameter x 1.7 m scum tank with a conical bottom, two (2) scum pumps (one duty, 

one standby), each rated at 2.87 L/s at a TDH of 12 m, discharge to the aerated blend tanks;

Secondary Treatment Systems 

Biological Treatment

three (3) biological nutrient removal reactors (four-stage Bardenpho) in parallel, each consisting 

of the following:

one (1) 38 m x 3.5 m x 4 m SWD first anoxic zone (Anoxic 1), equipped with submersible 

DRAFT



Page 4 - NUMBER 7877-CALRZU

mixers;

one (1) 95 m x 3.5 m x 4 SWD first aerobic zone (Aerobic 1), equipped with fine bubble 

diffuser aeration system, two (2) mixed liquor return pumps (one duty, one standby), each 
rated at 215 L/s at a TDH of 0.4 m for internal recycle from the Aerobic 1 to the Anoxic 1;

one (1) 38 m x 3.5 m x 4 m SWD second anoxic zone (Anoxic 2), equipped with submersible 

mixers;

one (1) 8 m x 3.5 m x 4 SWD second aerobic zone (Aerobic 2), equipped with fine-bubble 

diffuser aeration system;

four (4) blowers (three duty, one standby), each rated at 40.41 m
3
/min at 97.2 kPa;

a 1.0 m wide common channel via flow distribution structures/pipes to the secondary clarifiers;

Secondary Sedimentation

three (3) 19.8 m diameter x 4 m SWD conical bottom secondary clarifiers in parallel, each 

equipped with sludge and scum removal mechanisms;

two (2) return activated sludge (RAS) pumps (one duty, one standby) for each secondary 

clarifier (total six (6) RAS pumps) with VFDs, each with a capacity range of  18 L/s to 72 L/s, 
discharging to upstream of the Anoxic-1 zone;

one (1) 0.92 m diameter x 1.7 m secondary clarifier scum tank with a conical bottom for each of 

the two (2) RAS chambers, each with two scum transfer pumps (one duty, one standby), each 
rated at 2.12 L/s at a TDH of 26.4 m, discharge to the aerated blend tanks;

branch-off line with actuated plug valves from the RAS line for waste activated sludge (WAS), 

discharging to the aerated blend tanks;

a 600 mm common discharge header pipe to the flocculation tank of the  ultrafiltration 

membrane system; 

Tertiary Treatment System 

Ultrafiltration Membrane System

one (1) flocculation tank equipped with one (1) flocculator and four (4) pumps (three duty, one 

standby) with VFDs, each rated at 276 m
3
/h at a TDH of 42.1 m via two (2) micro screens (one 

duty, one standby) with 0.5 mm openings to the ultrafiltration membrane system;

two (2) coagulated/precipitated phosphorous sludge pumps (one duty, one standby), each rated at 

DRAFT



Page 5 - NUMBER 7877-CALRZU

15 L/s at a TDH of 9.8 m to the aerated blend tanks;

pressurized hollow fibre ultrafiltration membrane system with a total membrane surface area of 

20,000 m
2
,  consisting of three (3) trains of ultrafiltration membrane process in parallel with 

designed Peak Hourly Flow Rate of 748 m
3
/h;

backpulse system, recirculation/neutralization system, chemical cleaning system, air 

compressors and reject drain system;

Supplementary Treatment Systems

Phosphorus Removal

two (2) liquid alum storage tanks, each with a storage capacity of 22.8 m
3
;

two (2) diaphragm metering pumps (one duty, one standby) each rated at 363 L/h, for a single 

dosing point into a gravity pipe feeding flocculation chamber downstream of the secondary 
clarifiers;

two (2) diaphragm metering pumps (one duty, one standby) each rated at 12.5 L/h for a trim dose 

into the feed to the membrane trains;

Carbon Source Addition

two (2) MicroC2000® solution storage tanks, each with a storage capacity of 22.8 m
3
, 

four (4) diaphragm metering pumps (three duty, one standby), each rated at 117 L/h, adding 

supplemental carbon source to the biological nutrient removal reactors;

Alkalinity Addition

one (1) magnesium hydroxide slurry storage tank with a storage capacity of 22.8 m
3
;

four (4) peristaltis metering pumps (three duty, one standby), each rated at 22 L/h, adding 

supplemental alkalinity source to the biological nutrient removal reactors;

one (1) centrifugal pump to recirculate the storage tank slurry with capacity range of 1.8 - 4.44 

L/s at a TDH between 2.5 m and 3.8 m;

pH Control

one (1) sodium hydroxide storage tank with a storage capacity of 22.8 m
3
;

two (2) diaphragm metering pumps (one duty, one standby), each rated at 64 L/h for a single 

DRAFT



Page 6 - NUMBER 7877-CALRZU

dosing point into a gravity pipe feeding the flocculation chamber;

Disinfection System

two (2) closed vessels in parallel (one duty, one standby), each with twelve (12) low pressure, high 

intensity ultraviolet (UV) lamps capable of providing a minimum UV dosage of 30 mJ/cm
2
 at 

designed Peak Hourly Flow Rate of 748 m
3
/h and a UV transmission of 80%, complete with online 

UV sensors and automatic cleaning system; 

Re-Aeration

one (1) 0.5 m cascade step in the outlet channel of the biological nutrient removal system 

common drop shaft;

one (1) 0.5 m cascade step in the outlet of the hydraulic shaft feeding each secondary clarifier;

one (1) 0.5 m cascade step in the outlet channel of each secondary clarifier;

one (1) cascade four-step aerator for final aeration discharge to the membrane backwash tank 

that overflows to the wet well of effluent pumping station;

Effluent Sewage Pumping Station

one (1) wet well type effluent sewage pumping station, equipped with three (3) submersible 

pumps (two duty, one standby) with VFDs, each rated at 86 L/s at TDH of 32 m;

two (2) 350 mm diameter connections (flow side stream outlet and return) located on the effluent 

pump header to allow flow via the effluent cooling system to the outfall;

Effluent Cooling System

one (1) effluent cooling system, designed to reduce effluent temperature;

Final Effluent Flow Measurement and Sampling Point

flow measurement device at effluent pumping station;

automatic composite sampler at effluent pumping station;

grab sample at the effluent pumping station;

real time sampling probe at the effluent pumping station discharge header for temperature (one duty, 

one standby)  and dissolved oxygen;

real time sampling probe at the outfall for temperature (one duty, one standby) and dissolved 

DRAFT



Page 7 - NUMBER 7877-CALRZU

oxygen;

Sludge Management System

Sludge Storage

two (2) aerated blend tanks, each with a diameter of 16.2 m, a SWD of 6.6 m and a working 

volume of 1,393 m
3
;

three (3) blowers (two duty, one standby), each rated at 44.72 m
3
/min and 97.2 kPa;

Lystek System

two (2) rotary lobe blended sludge transfer pumps (one duty, one standby) with VFDs, each with 

a capacity range of  0.1 m
3
/h to 118 m

3
/h at TDH of 6.8 m and discharge pressure of 344.7 kPa;

one (1) inline grinder rated at 125 m
3
/h;

one (1) dewatering centrifuge with a rated capacity range of 600 kg/h to 1,000 kg/h of dry solids; 

one (1) 2.4 m diameter with a conical bottom dewatered sludge storage tank/cake hopper with a 

nominal volume of 9.3 m
3
, equipped with one (1) progressive cavity pump, rated at 9.46 L/s and 

a discharge pressure of 448 kPa for 15% - 20% solids;

one (1)  2.4 m diameter Lystek Process Reactor with a nominal volume of 12.6 m
3
, complete 

with potassium hydroxide and low pressure steam injection, a top mounted single shaft mixer as 
a disperser;

two (2) rotary lobe LysteGro product pumps, each rated at 25.2 L/s and a discharge pressure of 

414 kPa for 15% biosolids;

Biosolids Storage and Disposal

two (2) LysteGro storage tanks, each with a diameter of 27.3 m, SWD of 8.1 m and a working 

volume of 4,755 m
3
, each with pressure relief and flame arrester;

one (1) biosolids truck loading facility with a self-adjusting stair gangway and platform with 

safety cage;

Final Effluent Disposal Facilities

two (2) 350 mm diameter effluent forcemains along Wellington Road 52 to a sanitary manhole near the 

DRAFT



Page 8 - NUMBER 7877-CALRZU

intersection of Wellington Road and Winston Churchill Boulevard;

one (1) 375 mm gravity sanitary sewer along Winston Churchill Boulevard to a manhole located on the 

bank of West Credit River;

one (1) 5 m long, 375 mm diameter stainless steel piping with 75 mm vertical diameter diffuser ports 

complete with 50 mm diameter orifice, discharging to the West Credit River;

including all other mechanical system, electrical system, instrumentation and control system, standby power 
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 
Works in accordance with this Approval, in the context of process performance and general principles of 
wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage 1.
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing 
to the Sewage Treatment Plant that year;